Report No.:  SHE20060042-02CE

Applicant

Address of Applicant

Product Name
Model No.
Sample No.
FCCID

ISED Number
Standards

Date of Receipt
Date of Test
Date of Issue

Remark:

TEST

REPORT

Date: 2021-01-28 Page 1 of 23

Sonim Technologies Inc
6836 Bee Cave Road, Building 1, Suite 279, Austin,
Texas 78746, USA

Rugged Tablet

RS80

E20060042-01#01

WYPRS80

8090A-RS80

FCC CFR47 Part 15, Subpart C
RSS-Gen (Issue 5, March 2019)
RSS-210 (Issue 10, December 2019)

2020-9-27
2020-9-27 ~ 2021-01-28
2021-01-28

This report details the results of the testing carried out on one sample, the results contained in this report do not relate

to other samples of the same product. The manufacturer should ensure that all products in series production are in

conformity with the product sample detailed in this report.

. Oliver  Xion
Prepared by:  Jennsfey Zholl. Reviewed by: J{ ve j Approved by:

(Jennifer Zhou)

Goosgons Ol

(jesse huang) (Authorized signato%l: Guoyou Chi)



TEST REPORT

Report No.:  SHE20060042-02CE Date: 2021-01-28 Page 2 of 23

Revision Record

Version Date Revisions Revised By

1.0 2019-12-12 Original -




TEST REPORT

Report No.:  SHE20060042-02CE Date: 2021-01-28 Page 3 of 23

Contents

1  GENERAL INFORMATION L.ttt ettt e e e e s s e e bbb et e e e e s s e bbb et e e e e s e ssab b b s e e eeeessas bbb abeeeeessabbbabeeseeesaaabbbaeeeeeas 4
I A I =S A N el Y =10 =7 0] = 3 TR 4
1.2 DETAILS OF APPLICATION ..iiiiiiiiitttittieeiiiiittetteeessssissastssssssssissssssssassssssssssssessssstsssssssessssssssssssssssssissssssssssssssssrasesssesssossssesssenss 4
I B = YIS0 = L I TR 4
I I LS Y/ [ =y e Y0 T ) 2R 4
S I 1S Y/ =110 (o TR 5
A I =Y B OO 1A\ B 11 I (] USSR 6
2.1 ENVIRONMENTAL CONDITIONS ....oiiittttttieeeieiettttttesesssaesssssessesssasassssssasssassssssssseassssisssssssssssssisssssssssesssssssssssssssssmssstsesssessssisssseses 6
2.2 EQUIPMENT LIST ittiiiieitieitie st e sttt e st e st e st e e s te e s st e e eateessbeesateeasteeeateeasteeeateeasbeeeasee e st e e eateeasteeeaseeesee e e tae e eeeeaseeessbeeanaeessbeensneennbeeas 6
2.3 MEASUREMENT UNCERTAINTY .iittttttttiieeitsiittttttteeessiesbsstessesssasatssessasssssissssssesssssiassssssssssssisssssssssesssssssssssssssssmsstsesseessssissseses 6
3  TEST SET-UP AND OPERATION MODES ... oottt a e e e s e s bbb e e e e e e s s s saabbeees 7
T R B = YIRS o = I =S 1Y/ ] =S TOT 7
3.2 SPECIAL ACCESSORIES AND AUXILIARY EQUIPMENT ......ititiiiittie e ettt e e ettt e e e ettt e e e etee e e etaeeeeetteeessaaeeeeseseeeeaasteeeeeseeeesesreeesaseeeeans 7
RIS U =T T0] = WS 0] = 17N = R 7
I I =Sy BT = U = B 17X =YY T 8
N I s I 4 =11 O 1 1 TSR OPPPRRN 9
4.1 TRANSMITTER REQUIREMENT & TEST SUITES .. .uutiiiiiteee e iteee e e ettt e e ettt e e s etteeeasateeeeeetaeeesesteeeesstaeeeaasteeesaateeesastaeeeaasteseesseeeesnsreeas 9
41,1 ANENNA REQUIFEIMENT .....ouiitiiiiiite ettt ettt bt et e bt s e e s eb e e b e s £ ek e eb e s e eb e s b e s e eb e s b e st eb e sb e s e ebenb e s e ekt sbe e ebesbe e ebennes 9
4.1.2  FreqUENCY TOIBIANCE ......ciitiiiieite ettt ettt b e et b e bbbt b bt bt e e bbb e bt b e e bt e b b e bt e b b e bt e b et e bt e b et e st et e n et 10
4.1.3 20dB Bandwidth and 99% BanOWIOtN..........ccueiiiiiiieeieii ettt et e sttt e e e ettt e s st e e e e s bt e e e sstteeessereeeessrbeeesstaeeeans 11
A = - Yo [F= 1 (<Y o I 0 013 o] [T UTTRTTTTRRTTTRR 13
4.2 IMAINS EMISSIONS ...uvviiiiieeiiettttte e e e s s eett ettt e e e sessbteetseeesssaabbaeeseeasssaasaeeeessesssaasbeaeeeseessaasas b e e s s eeessasasbeesseeessesasbbeseeesesssasbbaeeeesesssnses 19
4.2.1 Conducted EMISSION ON AC MAINS ....ccoioiiieieeee e eeeee e et e e et e et e eesaatt et esaaatessesseessasetessesstessareessassseeesaseeesssreeesasrseeesns 19
S X ad = =1\ B 1 s SRR 22
5.1 PHOTOGRAPHS OF THE SAMPLE ....uuuttiiiiitiiiiitttetieessesiistattseessssssseetsassssssasssatessessssaasstessesssastasseessessssssstsessessssssarbresseessssssssreees 22

5.2 PHOTOGRAPHS OF THE TEST SETUP .oiiiiiiiiittiitieeeteiiitttttteee st sstttettaessssasbaatsasesssaaabstessesssasabttessesssassbbbetssasssasabbbaeseesssssssrreees 23



Report No.:  SHE20060042-02CE

1 General Information

1.1 Testing Laboratory

REPORT

2021-01-28

TEST

Date: Page 4 of 23

Company Name

ICAS Testing Technology Service(Shanghai) Co., Ltd.

Address 155 Pingbei Rd, Minhang District, Shanghai, China
Telephone 0086 21-51682999

Fax 0086 21-54711112

Homepage www.icasiso.com

1.2 Details of Application

Company Name

Sonim Technologies Inc

Address

6836 Bee Cave Road, Building 1, Suite 279, Austin, Texas 78746, USA

Contact Person

Avena.Xu

Telephone

1-650-378-8100

Email

avena.xu@sonimtech.com

1.3 Details of EUT

Product Name Rugged Tablet

Brand Name Sonim

Model No. RS80

FCCID WYPRS80

Mode of Operation NFC

Frequency Range 13.56MHz

Modulation Type ASK

Hardware version V1.00

Software version 80.0.0-01-10.0.0-00.35.01
Antenna Type Internal Antenna

Extreme Temperature Range -20°C~ +55C

Test Voltage High:DC 4.35V Normal:DC 3.8V Low:DC 3.7V

1.4 Test Methodology

47 CFR Part 15, Subpart C
(10-1-16 Edition)

Miscellaneous Wireless Communications Services

ANSI C63.10-2013

American National Standard for Testing Unlicensed Wireless Devices

Note(s):

All test items were verified and recorded according to the standards and without any addition/deviation/exclusion during

the test.
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1.5 Test Verdict

No. FCC Part No. ISED Part No. Description Test Result Verdict
1 15.203 RSS-Gen7.1.4 Antenna Requirement Clause 4.1.1 PASS
2 15.225(e) RSS-210 B.6 Frequency Tolerance Clause 4.1.2 PASS
3 2.1049 RSS-Gen 20dB Bandwidth and 99% Bandwidth Clause 4.1.3 PASS
4 15.225 RSS-210 B.6 Radiated Emission Clause 4.1.4 PASS
5 15.207 RSS-Gen Conducted Emission Clause 4.1.5 PASS
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2 Test Condition
2.1 Environmental conditions
Temperature (°C) 18-25
Humidity (%RH) 40-65
Barometric Pressure (mbar) 960-1060
2.2 Equipment List
Name of Equipment Manufacturer Model Serial No. Cal. Due Date
Spectrum Analyzer Keysight N9020B MY59260184 2021-08-18
Spectrum Analyzer Rohde & Schwarz FSV40N 101450 2021-06-09
EMI Test Receiver Rohde & Schwarz ESPI3 100173 2021-06-09
EMI Test Receiver Rohde & Schwarz ESR 7 101911 2021-06-09
V-network SCHWARZBECK NSLK 8127 8127-902 2021-07-29
Broadband Antenna SCHWARZBECK VULB9163 9163-1037 2021-06-08
Loop Antenna SCHWARZBECK FMZB 1513 N/A 2021-11-22
EMC chamber 9*6*6 (L*W*H) CHANGNING 966 N/A 2021-06-09
Shielded Enclosure 8*5*4 (L*W*H) CHANGNING 854 N/A 2021-06-09
Test Software BL BL410_E N/A N/A
2.3 Measurement Uncertainty
Parameter Frequency Uncertainty
Antenna Port Conducted Emission 150kHz-30MHz +1.96 dB
30 MHz — 1 GHz +3.42 dB

Radiated Emission

>1GHz

+4.20dB
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3 Test Set-up and Operation Modes

3.1 Details of Test Mode
Using test software was control EUT work in continuous transmitter and receiver mode. Select test channel as below:

Channel Frequency

Test channel 13.56MHz

The basic operation modes are:
A. On
1. test mode
a. Transmitting
i.  Test Channel
B. Standby
C. Off

3.2 Special Accessories and Auxiliary Equipment

Description Manufacturer Model No. Serial No.

Laptop Lenovo TPOO083A N/A

3.3 Support Software

Description Manufacturer Software Name

Software / /
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3.4 Test Setup Diagram

Diagram of Measurement Configuration for Radiation Test

Ant. Tower

EUT& 3m
Support U =

Turn Table

Ground Plane

Test Receiver

L 1
MOUOO

aoa (v.—.

Note: Measurements above 30MHz are done with a table height of 0.8m.

Diagram of Measurement Equipment Configuration for Conduction Measurement

EUT &
Support stand

gt T—i- LISN

- !
Ground plane

Testreceive __,_lm‘
/|

OQO(.
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4 Test Results

4.1 Transmitter Requirement & Test Suites

4.1.1 Antenna Requirement

RESULT: PASS
Test standard :  Part 15.203
Requirement . The use of approved antennas only with directional

gains that do not exceed 6 dBi

According to the manufacturer declaration, the EUT has an antenna with a gain of 0 dBi. The antenna is an internal
antenna with no possibility of replacement with a non-approvrd antenna by the end-user.

Therefore, the EUT is considered to comply with this provision.



Report No.:  SHE20060042-02CE
4.1.2 Frequency Tolerance
RESULT:

Test standard

Requirement
Kind of test site

Test setup

Test Channel
Operation Mode
Ambient temperature
Relative humidity

Test Procedure

TEST

Date:

REPORT

2021-01-28

FCC Part 15.225(¢)

ANSI C63.10-2013
Shielded room

Test channel
Ala

25°C

52%

1.The test is performed in a Temperature Chamber.
2.The EUT is configured as MS + DC Power Supply.

Table 1: Frequency Tolerance

Page 10 of 23

PASS

Temperature Voltage Measured Deviation
(T) (VDC) Frequency (MHz) Tolerance (ppm) Limit
-20 13.559500 36.8732
-10 13.559750 18.4366

0 13.559750 18.4366
+10 3.8 13.559750 18.4366
+20 13.559500 36.8732 =0.01%
+40 13.559250 55.3097
+50 13.559250 55.3097
+20 2.8 13.559625 27.6549
+20 4.35 13.559875 9.21829
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4.1.3 20dB Bandwidth and 99% Bandwidth

RESULT: PASS
Test standard . FCC Part 2.1049

Requirement :  ANSI| C63.10-2013

Kind of test site . Chamber

Test setup

Test Channel . Test channel

Operation Mode . Ala

Ambient temperature . 25°C

Relative humidity . 52%

Test procedure

The 20dB bandwidth is measured with a spectrum analyzer connected via a receiver antenna placed near the EUT
while the EUT is operating in transmission mode.

Use the following spectrum analyzer settings:

Span = approximately 2 to 3 times the 20 dB bandwidth RBW = 1% of the 20 dB bandwidth

VBW = RBW

Sweep = auto

Detector function = peak Trace = max hold.

Table 2: 20dB Bandwidth and 99% Bandwidth

Test Mode Test Channel (MHz) 20dB Bandwidth (kHz) 99% Bandwidth (kHz)

ASK 13.56 432.7 515.2
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Figure: 20dB Bandwidth

Spectrum

REPORT

2021-01-28
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Figure: 99% Bandwidth
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4.1.4 Radiated Emission
RESULT:

Test standard
Requirement
Kind of test site

Test setup

Test Channel
Operation Mode
Ambient temperature
Relative humidity

Notes:

Operation within the band 13.110-14.010 MHz as contained in §15.225:

(a) The field strength of any emissions within the band 13.553-13.567 MHz shall not exceed
15,848 microvolts/meter at 30 meters.

(b) Within the bands 13.410-13.553 MHz and 13.567-13.710 MHz, the field strength of any

at 30 meters.

(c) Within the bands 13.110-13.410 MHz and 13.710-14.010 MHz the field strength of any

TEST

Date:

REPORT

2021-01-28

FCC Part 15.225
ANSI| C63.10-2013

3m Semi-Anechoic Chamber

Test channel
A

25°C

52%

emissions shall not exceed 106 microvolts/meter at

30 meters.

(d) The field strength of any emissions appearing outside of the 13.110-14.010 MHz band shall

not exceed the general radiated emission limits in 815.209.

FREQUENCY DISTANCE FIELD STRENGTHS LIMIT
MHz Meters whv/m dB(pV)/m
0.009 ~ 0490 300 2400/F(KHz) 67 6-20log(F)
0490 ~ 1705 30 24000/F(KHz) 87 6-20log(F)
1.705 -~ 13.110 30 30 29.54
13.110 - 13.410 30 106 40.51
13.410~ 13.553 30 334 50.47
13.553~13.567 30 15848 84.00
13.567-13.710 30 334 50.47
13.710~-14.010 30 106 40.51
14.010~30 30 30 29.54
30 ~ 88 3 100 400
88 ~ 216 3 150 435
216 ~ 960 3 200 460
960 ~ 1000 3 500 540

Page 13 of 23

PASS
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(1) The emission limits shown in the above table are based on measurements

employing a CISPR QP detector except for the frequency bands 9-90KHz, 110-490KHz and
above 1000MHz.Radiated emissions limits in these three bands are based on
measurements employing an average detector.

(2) At frequencies below 30MHz, measurement may be performed at a distance closer

then that specified, and the limit at closer measurement distance can be extrapolated by
below formula:

Limitsm(dBuV/m)= Limitsoom(dBuV/m) + 40Log(300m/3m) = Limitsoom(dBuV/m) + 80
Limitsm(dBuV/m)= Limitsom(dBuV/m) + 40Log(30m/3m) = Limitsom(dBuV/m) + 40

(3) EUT was placed on a non-metallic table, 100 cm above the ground plane inside a
semi-anechoic chamber.
(4) Test antenna was located 3m from the EUT on an adjustable mast

According ANSI C63.10:2013 clause 6.4.4.2 and 6,5.3, for measurements below 30 MHz,
the loop antenna was positioned with its plane vertical from the EUT and rotated about its
vertical axis for maximum response at each azimuth position around the EUT. And the loop
antenna also be positioned with its plane horizontal at the specified distance from the EUT.
The center of the loop is 1 m above the ground. for measurement above 30MHz, the Trilog
Broadband Antenna or Horn Antenna was located 3m from EUT, Measurements were made
with the antenna positioned in both the horizontal and vertical planes of Polarization, and the
measurement antenna was varied from 1 m to 4 m. in height above the reference ground
plane to obtain the maximum signal strength.
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Test data :
REmission Test case_FCC_Part 15C_FCC TX 9kHz-30MHz (QI&PMA)
T4AE+2-
1.3E+2-
1.2E+2-
1.1E+2-
1.0E+2-
90-
80-|
E
> M1
_i 70| 2
E 60-| e M5
M3 M6
50-|
40-
30
2D_I [ [ 1 [
0.009 0.05 1 13 30
Frequency (MHz)
No. Frequency | Results Factor | Limit Over Limit | Detector | Table Height Antenna Verdict
(MHz) (dBuV/m) (dB) (dBuV/m) (dB) (Degree) | (cm)
1 0.012 64.79 19.02 126.3 -61.51 Peak 233.00 100 Horizontal Pass
2 0.021 60.22 19.79 121.0 -60.78 Peak 158.90 100 Horizontal Pass
3 0.106 44.22 19.95 107.1 -62.88 Peak 206.30 100 Horizontal Pass
4 4,708 57.34 19.91 69.5 -12.16 Peak 360.00 100 Horizontal Pass
5 13.557 47.77 19.88 124.0 -76.23 Peak 360.00 100 Horizontal Pass
6 25.285 40.59 20.12 69.5 -28.91 Peak 360.00 100 Horizontal Pass
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REmission Test case_FCC_Part 15C_FCC TX 9kHz-30MHz (QI&PMA)
T4AE+2-
1.3E+2-
1.2E+2-
1.1E+2-
1.0E+2-
90-
80-|
E
3 M
% M4 M5
7 60
= M2
M6
50-|
40 M3
30-
2D_I [ [ 1 [
0.009 0.05 1 13 30
Frequency (MHz)
No. Frequency | Results Factor | Limit Over Limit | Detector | Table Height Antenna Verdict
(MHz) (dBuV/m) (dB) (dBuV/m) (dB) (Degree) | (cm)
1 0.013 63.52 19.15 1255 -61.98 Peak 232.50 100 Vertical Pass
2 0.068 52.68 20.05 110.9 -58.22 Peak 24.40 100 Vertical Pass
3 0.478 34.39 19.89 93.9 -59.51 Peak 292.00 100 Vertical Pass
4 4.216 58.77 19.89 69.5 -10.73 Peak 360.00 100 Vertical Pass
5 13.557 57.49 19.88 124.0 -66.51 Peak 176.80 100 Vertical Pass
6 19.854 48.30 19.92 69.5 -21.20 Peak 360.00 100 Vertical Pass
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REmission Test case_FCC_Part 15C_FCC 15.247(2.4G)_30MHz-1GHz
70
60|
50-|
40 M
E M5
E 30 M3
z M4
E M1
20 ¥
W_WW&H
D‘D\ [ 1 1 1 1 [ [
30 50 100 200 400 600 800 1000
Frequency (MHz)
No. Frequency | Results Factor | Limit Over Limit | Detector | Table Height Antenna Verdict
(MHz) (dBuV/m) (dB) (dBuV/m) (dB) (Degree) | (cm)
1 40.667 19.02 -20.46 | 40.0 -20.98 Peak 110.60 200 Horizontal Pass
2 81.169 23.62 -25.92 | 40.0 -16.38 Peak 18.90 216 Horizontal Pass
2% 81.169 19.45 -25.92 | 40.0 -20.55 QP 18.90 216 Horizontal Pass
3 124.794 24.96 -23.36 | 435 -18.54 Peak 0.00 200 Horizontal Pass
4 359.718 23.30 -16.37 | 46.0 -22.70 Peak 0.00 100 Horizontal Pass
5 479.725 26.90 -12.95 | 46.0 -19.10 Peak 9.80 200 Horizontal Pass
6 959.513 35.38 -3.19 46.0 -10.62 Peak 41.70 200 Horizontal Pass
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REmission Test case_FCC_Part 15C_FCC 15.247(2.4G)_30MHz-1GHz
70
60
50
_ 404
E
E M6
3 M4
3 M3
£ 320 1
M3
20
10 ] 1 1 [ [ 1 [ [
30 50 100 200 400 600 800 1000
Frequency (MHz)
No. Frequency | Results Factor | Limit Over Limit | Detector | Table Height Antenna Verdict
(MHz) (dBuV/m) (dB) (dBuV/m) (dB) (Degree) | (cm)
1 40.667 24.57 -20.46 | 40.0 -15.43 Peak 69.80 100 Vertical Pass
2 81.169 34.36 -25.92 | 40.0 -5.64 Peak 197.10 273 Vertical Pass
2% 81.169 23.73 -25.92 | 40.0 -16.27 QP 197.10 273 Vertical Pass
3 110.732 27.01 -21.31 | 435 -16.49 Peak 0.00 200 Vertical Pass
4 124.794 28.29 -23.36 | 435 -15.21 Peak 0.00 200 Vertical Pass
5 350.505 22.03 -15.64 | 46.0 -23.97 Peak 0.00 200 Vertical Pass
6 840.960 31.87 -5.59 46.0 -14.13 Peak 0.00 200 Vertical Pass
Note : margin (Over Limit) >10dB,so do not need to test by QP Detector
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4.2 Mains Emissions

4.2.1 Conducted Emission on AC Mains

RESULT: PASS
Test standard : FCC Part 15.207(a)

Requirement :  ANSI C63.10-2013

Kind of test site :  Shielded room

Test setup

Input Voltage : AC 120V, 60Hz; AC 240V, 50Hz

Operation Mode : Ala

Earthing . Not Connected

Ambient temperature : 25°C

Relative humidity : 52%

For details refer to following test plot.
Note:
The all configurations were tested respectively, but only the worst configuration shown here.
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Figure 1: Conducted Emission on AC Mains, L Phase

CEmission Test case FCC_CE_FCC PART 158_Class B
80

M1 M2
s M3
_“g 40

30-

20+

10 ] [ [ 1

0.15 1 15 30
Frequency (MHz)
No. Frequency | Results Factor | Limit Over Limit | Detector | Line Verdict
(MHz) (dBuv) (dB) (dBuV) (dB)

1 0.164 40.96 9.67 65.26 -24.30 Peak L Pass
1* 0.164 30.84 9.67 -34.42 QP L Pass
1+* 0.164 29.94 9.67 55.26 -25.32 AV L Pass
2 0.586 41.71 9.76 56.00 -14.29 Peak L Pass
2% 0.586 37.65 9.76 56.00 -18.35 QP L Pass
Piid 0.586 30.54 9.76 46.00 -15.46 AV L Pass
3 1.156 33.03 9.66 56.00 -22.97 Peak L Pass
3* 1.156 26.73 9.66 56.00 -29.27 QP L Pass
i 1.156 26.30 9.66 46.00 -19.70 AV L Pass
4 1.698 33.86 9.67 56.00 -22.14 Peak L Pass
4* 1.698 27.08 9.67 56.00 -28.92 QP L Pass
i 1.698 26.72 9.67 46.00 -19.28 AV L Pass
5 4.532 33.99 9.69 56.00 -22.01 Peak L Pass
5* 4.532 22.14 9.69 56.00 -33.86 QP L Pass
B 4.532 23.14 9.69 46.00 -22.86 AV L Pass
6 5.346 36.60 9.70 60.00 -23.40 Peak L Pass
6* 5.346 28.37 9.70 60.00 -31.63 QP L Pass
6** 5.346 24.19 9.70 50.00 -25.81 AV L Pass
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Figure: Conducted Emission on AC Mains, N Phase

CEmission Test case FCC_CE_FCC PART 158_Class B
80

- M1 " M
3 401 M5
:f M6
30+
20-
10 ; T d
0.15 1 15 30
Frequency (MHz)
No. Frequency | Results Factor | Limit Over Limit | Detector | Line Verdict
(MHz) (dBuv) (dB) (dBuVv) (dB)
1 0.304 34.25 9.70 60.13 -25.88 Peak N Pass
1* 0.304 28.68 9.70 60.13 -31.45 QP N Pass
1+* 0.304 27.08 9.70 50.13 -23.05 AV N Pass
2 0.584 43.89 9.76 56.00 -12.11 Peak N Pass
2% 0.584 40.24 9.76 56.00 -15.76 QP N Pass
Piid 0.584 31.61 9.76 46.00 -14.39 AV N Pass
3 1.156 33.79 9.66 56.00 -22.21 Peak N Pass
3* 1.156 26.75 9.66 56.00 -29.25 QP N Pass
3 1.156 26.59 9.66 46.00 -19.41 AV N Pass
4 5.370 39.89 9.70 60.00 -20.11 Peak N Pass
4* 5.370 28.27 9.70 60.00 -31.73 QP N Pass
4** 5.370 26.92 9.70 50.00 -23.08 AV N Pass
5 9.714 35.53 9.65 60.00 -24.47 Peak N Pass
5* 9.714 23.68 9.65 60.00 -36.32 QP N Pass
5** 9.714 24.42 9.65 50.00 -25.58 AV N Pass
6 21.544 32.28 9.44 60.00 -27.72 Peak N Pass
6* 21.544 25.09 9.44 60.00 -34.91 QP N Pass
6** 21.544 21.58 9.44 50.00 -28.42 AV N Pass
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5 Appendixes

5.1 Photographs of the Sample

Front of the sample
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Rear of the sample
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5.2 Photographs of the Test Set-up

Below 30MHz

Above 30MHz

***End of the report***



